

C E R T I F I C A T E
EC Type-Examination Certificate
EEC Directive 89/686/EEC Article 10
as last amended by EEC Directive 96/58/EEC
Personal Protective Equipment

Registration No.: BP 60013473 0001

Report No.: 21122965 001

Holder: ABEBA Spezialschuh-
Ausstatter GmbH
Am Grubenstollen 9
66386 St. Ingbert
Deutschland

Product: Berufsschuhe
Occupational Footwear

Identification: 2300, 2310, 2600, 2610, 2700, 2710, 2651, 2510 01
size 35 or 39 - 47
production method Strobelt
outsole direct injection

The EC type-examination certificate refers to the above mentioned product. This is to certify that the product complies with the essential requirements of Annex II of the directive. This certificate does not imply assessment of the production of the product and does not permit the use of a TÜV Rheinland mark of conformity. The holder is entitled to use this certificate in connection with the declaration of conformity in accordance with Annex VI.

Notified Body



Cologne, 23.01.2006

M. Nad
M. Nad

TÜV Rheinland Product Safety GmbH - Am Grauen Stein - D-51105 Köln
Accredited by Zentralstelle der Länder für Sicherheitstechnik (ZLS).

Notified under No. 0197 to the EC Commission.

CE The CE marking may be used if all relevant and effective EC Directives are complied with. CE

Prüfbericht - Nr.: 21122965 001 Test Report No.:		Seite 1 von 5 Page 1 of 5	
Auftraggeber: Client:		Abeba Spezialschuhausstatter GmbH, Am Grubenstollen 9, 66386 St. Ingbert	
Gegenstand der Prüfung: Test Item:		Berufsschuhe	
Bezeichnung: Identification:		2300/2310, 2510, 2600/2610, 2700/2710, 2651	
Serien-Nr.: Serial No.:		1018453	
Wareneingangs-Nr.: Receipt No.:		744-501226	
Eingangsdatum: Date of Receipt:		23.11.2005	
Prüfart: Testing Location:		TRPS / Prüfstelle für Produktsicherheit Leipzig Maximilianallee 4, 04129 Leipzig, Fon/Fax: +49 341 60 56 06-0 / -5	
Prüfgrundlage: Test Specification:		EN ISO 20347:2004 Ergänzungsprüfung Richtlinie 89/686/EWG Anhang II	
Prüfresultat: Test Result:		Der vorstehend beschriebene Prüfgegenstand wurde geprüft und entspricht oben genannter Prüfgrundlage. <i>The a. m. test item passed the test specification.</i>	
Prüflaboratorium: Testing Laboratory:		TRPS / Prüfstelle für Produktsicherheit Leipzig	
geprüft/ tested by:		kontrolliert/ checked by:	
02.01.2006 Datum Date	Waßmann (SV/Expert) Name Name	02.01.2006 Datum Date	Albrecht (SV/Expert) Name Name
Unterschrift Signature		Unterschrift Signature	
Sonstiges/ Other Aspects: Gültig im Zusammenhang mit Prüfbericht M 2011195 E 01 und M 9912867 E 01 (hinterlegt als Papierakte Prüfstelle Leipzig)			
Abkürzungen:		Abbreviations:	
ok / P = entspricht Prüfgrundlage fail / F = entspricht nicht Prüfgrundlage n.a. / N = nicht anwendbar		ok / P = passed fail / F = failed n.a. / N = not applicable	
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. <i>This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</i>			